
Msanjuan
Texto escrito a máquina
MOTOR



NO. PART NO. PART NAME QTY.

1 GB/T 67 screw M5*12 1

2 GB/T 97 washer 5 1

3 1E40F‐5‐06001 start rope reel 1

4 1E40F‐5‐06002 rope 1

5 1E40F‐5‐06005 recoil spring 1

6 1E40F‐5‐06003 start cover ass'y 1

7 1E40F‐5‐06007 start handle 1

8 1E40F‐5‐06008 start platen 1

9 GB/T 70 screw M5*25 4

10 GB/T 5782 screw M6*25 1

11 1E40F‐5‐06009 rubber cover 1

12 GB/T 6177 nut M6 1

13 1E40F‐5‐06010 platen spring 1

18 GB/T 9877 oil‐seal 14*22*5 1

19 1E40F‐5‐01003 crank case 1

20 1E40F‐5‐01004 gasket 1

21 GB/T 276 bearing 6202/P4 2

22 1E40F‐5‐05000 crank shaft 1

23 GB/T 1099 key 3*13 1

24 GB/T 119 pin B5*12 2

27 1E40F‐5‐01001 guide cover 1

28 GB/T 119 pin B4*10 2

29 GB/T 9877 oil‐seal 15*30*7 1

30 GB/T 70 screw M5*35 4

31 1E40F‐5‐05004 MAGNETO ROTOR COMP. 1

33 1E40F‐5‐11000 IGNITION COIL COMP. 1

34 GB/T 70 bolt M5*20 2

35 1E40F‐5‐11001 cord comp. 1

36 1E40F‐5‐13016 conjunction plank 1

38 1E40F‐5‐13001 pull out the dish 1

39 GB/T 93 washer 8 2

40 GB/T 5782 screw M8*12 2

41 1E40F‐5‐01002 fan cover 1

42 GB/T 70 bolt M5*25 4

43 1E40F‐5‐12000 stop switch 1

44 GB/T 5801 bearing  1

45 1E40F‐5‐04002 ring 2

46 1E40F‐5‐04003 piston 1
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47 1E40F‐5‐04001 piston pin 1

48 GB/T 9074.4 bolt M5*14 2

49 1E40F‐5‐04004 piston ring 2

50 1E40F‐5‐01005 gasket 1

51 1E40F‐5‐01006 cylinder 1

52 GB/T 70 screw M5*20 4

53 1E40F‐5‐02001 guide cover ass'y 1

54 1E40F‐5‐10000 spard plug L7RTC 1

55 1E40F‐5‐11002 plug cap 1

58 1E40F‐5‐02002 cover 1

59 1E40F‐5‐02003 plug    1

60 1E40F‐5‐08008 gasket 1

61 1E40F‐5‐08000 muffler 1

62 GB/T 70 screw M5*25 2

63 GB/T 93 washer 5 2

64 1E40F‐5‐08001 muffler cover 1

65 1E40F‐5‐07008 gasket 1

66 1E40F‐5‐07003 admitting pipe 1

67 1E40F‐5‐07007 gasket 1

68 1E40F‐5‐14000 carburetor 1

69 GB/T 845 screw ST2.9*6.5 1

70 GB/T 97 washer 3 1

71 1E40F‐5‐07005 choke handle 1

72 1E40F‐5‐07002 inside cover 11

73 1E40F‐5‐07004 choke   1

74 1E40F‐5‐07010 baffle 1

75 GB/T 97 washer 5 2

76 GB/T 93 washer 5 2

77 GB/T 70 screw M5*55 2

78 1E40F‐5‐07006 filter nert 1

79 1E40F‐5‐07011 inside cover 1

81 1E40F‐5‐07001 outside cover 1

82 GB/T 70 screw M5*16 1

84 1E40F‐5‐09201 cleaner cover 1

85 1E40F‐5‐09003 fuel pipe 11

86 1E40F‐5‐09002 plug 1

87 1E40F‐5‐09004 fuel pipe 1

88 1E40F‐5‐09001 fuel tank 1

93 1E40F‐5‐09100 lid ass'y 1

94 1E40F‐5‐13017 stand 1

95 GB/T 70 screw M5*35 2

96 1E40F‐5‐08009 outlet 1



97 1E40F‐5‐06000 starter assembly 1



NO.      Name Material Quantity NO.    Name Material Quantity  

1 Pump cover ZL102 1 13 
O ring 

23.6x3.55 
NBR 2 

2
O ring 
196x4 

NBR 1 14 Whorl Plug ABS 2 

3 Sealed washer PA 4 15 Spanner  ABS 2 

4
Hexangular bolt 

M8x50* 
Q235 4 16 Pipe  ABS 2 

5 Mechanical seal  1 17 sealed washer NBR 2 

6 Impeller  HT150 1 18 Outlet flange ZL102 1 

7 Diffuser  ZL102 1 19 Inlet flange  ZL102 1 

8
O ring 
48x6 

NBR 1 20 Check valve NBR 1 

9 Pump body  ZL102 1 21 
Hexangular bolt 

M8x20 
Q235 3-4 

10 
Outlet’s sealed 

washer
NBR 1 22 

Hexangular bolt 
M8x25 

Q235 4 

11 Washer  Q235 7-8 23 Washer  Q235 4 

12 
Hexangular bolt 

M8x25 
Q235 4     
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Cuadro de texto
XPUMP 40 PARTS AVAILABLE 
Bomba completa (WATER PUMP ASSY WITHOUT ENGINE KIT) 
Cuerpo bomba (PUMP CASE)  
Sello mecanico (MECHANICAL SEAL)  
Turbina (IMPELLER)   
Difusor (VOLUTE SHELL)     
Tapon cebado y tapon descarga (PLUG WITH ORING PUMP, PRIMING & DISCHARGE)
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